Nerthbrook, illinois » (847) 2728800
Melville, Naw York « (631} 271-6200
Santa Ciara, Califomia « (408) 985-24

Hesearch Triangle Park,
_ North CaroRna * {913) 549-1400
@ Underwriters Laboratories Inc. Camas, Washinglon (360) 817-5500
September 4, 2003
Attention: Gentelmen ' File No.E238846

Project No. 03CA23793
Dongguan Chinglung Wire & Cabie Co Ltd :

Long Jian Tian Industrial Area
Huangjiang Town
Dongguan Guangdong China

Subject: Follow-Up Inspection Service and UL Marking Information.

Thank you for choosing Underwriters Laboratories to investigate your product. We appreciate your interest in UL
product safety certification, and wish you success In achieving the right to apply UL Markings to your product(s).

When the results of our investigation are acceptable, authorization will be given to apply UL Certification Markings to
your product(s) in accordance with UL's Follow-Up Service Agreement and procedure. This Agreement specifies the

. responsibilities of the parties responsible for the product and its ongoing compliance with established certification
criteria, and it indudes provisions for product inspections at manufacturing facilities.

In the meantime, we would like to provide you with the attached preliminary information ébout our Factory Foliow-Up
Inspection Program and UL Certification Marking requirements to help you prepare for your participation, and to help
you maintain and identify your product safety certification once authorization to apply UL Certification Marks Is Issued,

It is very impdrtant that you have carefully read the information concerning UL Certification Markings and foliow the
instructions. The design of the Certification Mark should be reviewed and accepted by UL. Also, UL Certification
Marks can only be printed by UL authorized printers/suppliers. As soon as passibie, the Applicant should contact the

UL Label Center or Label Group at your UL Office for information about authorized suppilers and for more details on
the Certification Marking requirements for your products.

We again thank you for choosing UL for your product safety certification needs. Should you have any questions

concerning the attached information, please feel free to contact one of the people shown on the attached Referenced
phone ilst,

Sincerely,
rua . Toca

Ana M. Rosa (Ext. 32247) °

Label Customer Rep. Santa Clara Office
Conformity Assessment Services .
Label Group

A not-lor-profit organization
dedicated to public safoly and
committed (o qualiy service



Online Certifications Directory

AVLV2.E238846
Appliance Wiring Material - Component
Page Bottom Questions? Previous Page
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Appliance Wiring Materia] - Component

Guide Information

DONGGUAN CHINGLUNG WIRE & CABLE CO LTD E238846
LONG JIAN TIAN INDUSTRIAL AREA '

HUANGIANG TOWN

DONGGUAN GU ANGDONG, CHINA

Table of Recognized Styles

Single-conductor, thermopastic insulation,

1061 1354 1792
Multiple-conductor, thermoplastic insulation,
2464 2547) 2725|2838 2919|2990 20276 20379

Marking: Company name, voltage rating, iemperature rating, conductor size. conductor material if
other than copper, and use,

LOOK FOR THE RECOGNITION MARK. See General Information Preceding These
Recogaitions

For use only with equipmsnt where the aceeptability of the combination is determined by
Underwriters Laboratories e

T e e L B T e L e T L —

Page Top Notice of Disclaimer Questions?  Previous Page
UL Listed and Classified UL Recognized Products Certified
Products Components for Canada

This page and all contents are Copyright © 2004 by Underwriters Leborararies inc g

The appearance of 4 company’s name Gr product in this database does not i ltself assure that prodycts so identified have
been manufactured under UL's Follow-Up Service. Oniy those products bearing the UL Mark should be considersd to be
Listed and covered under UL's Fallow-Up Service Always look for the Mark an the product.



Test Report No.: GZSCROS0103329/LP-2  Date: JAN 18,2005  Page 1 of 4

CHINGLUNG WIRE & CABLE CO., LTD
LING JIAN TIAN VILLAGE HUANG JIANG TOWN
OOGN GUAN CITY GUANG DONG CHINA

Rfaport on the submitted sample said to be CABLE: SR-PVC INSULATION (BLUE, ORANGE, F£D, GREEN,
B ACK, LT-BLUE, YELLOW, PINK, LT-GREEN, GREY, WHITE, PURF’LE BROWN)

Si53S Ref No. ; GZ050100600EC
Siimple Receiving Date 1 JAN.04,.2005
Testing Period - JAN 04, 2005 TO JAN 10, 2005

Test Requested  : (1) As specified by client, to detérmine the Lead, Cadmium, Mercury & Hexavalent Chromium
conient in the submitted sample.
. (2) Determination of PBBs (polybrominated biphenyls), PBDEs (Polybrominited
diphenylethers) of the submmed sample.

< TestMethod 1 (1) L_aad content - with reference to EPA method 3050B: 1996.
‘Cadmium content - with reference to BS EN1122: 2001 method B.
Mercury content - with reference to EPA 3052: 1998.
Heravalent Chromium content — with reference to EPA 3060A & EPA 7 1:36A,
Analysis was performed by Atomic Absorption Spectrometer and inductively Coupled
Plasma Atomic Emission Spectrometer (iCP-AES) / UV-VIS Spectrophotometer.
(2) With reference to SGS in-house method. Analysis was performed by GC/MS.,

- RESULTS : Please refer to next page.

S!uﬁed for and on behalf of
5¢:S-CSTC Ltd.

—
He iaoygn, Jane
Teth. Mghager

This st Report is issued by tha Company subjectto its General Conditians of Service pr\med ovarieafor gttached. Said Condltions are also
availrbla upon request or are accestible al www,5gs.com, Attention is drawn to the limitations of fiabliity, Indemnification a1d jurisdicliangl policies
defind therein. The rasults shown in thia Test Report refer only to the sample(s) tested unless otherwisa stated and suct' sample(s) are retained
for 3¢-days only. This Test Report shail not be reproduced except In full, without written approval of the Company.

GZCM 1388497

Suangihe Branch-Caeaial Labocalay. SR M RAXFERSESRUBBRILEAKRDBHE H5%8:510660 1{86-20)82169300 {86120)82189558 ¢ aqs-china@sgs.com

SGSCSTE Standards Technied Sewiras Co, LiE ‘uF;.amcu.Vu Jing Industriel Pack Ling $h8n Raad,Zhw Cun Dong Pu Aswa Tianhe Oistrict Guangzhou China 540650 1(85-20)52989300 1(86120)62168538  wwwsgsestecom

Member of SGS Group{Spcrdté Générale de Survellanca)



Test Report ‘No.. GZSCR050103329/LP-2  Date: JAN 18,2005  Page 2 of 4

Rhasults :
(")

No. 1 No.2 No.3 No.4 No.5 No.6
Lhad Content (Pb)(ppm) N.D. N.D N.D. N.D N.D. N.D.
Cadmium Content (Cd) N.D. N.D N.D. N.D N.D. N.D.
Mercury Content (Hg) N.D. N.D N.D. N.D N.D. N.D.
F2xavalent Chromium Content [Cr(VI1)] N.D. N.D N.D. N.D N.D. N.D.

No.7 No.8 No.® No.10 No.11 Na.12 No.13
L2ad Content (Pb) N.D. N.D. N.D N.D. N.D. N.D. N.D.
‘Cadmium Content (Cd) N.D. N.D. N.D N.O. N.D. N.D. N.D.
N ercury Content (Hg) N.D. N.D. N.D N.D. N.D. N.D. N.D.
Fexavalent Chromium Camtent [Qr(VI)] N.D. N.D. N.D N.D. N.D. N.D N.D

~Mote 1 -N.D. = Not Detected (< 2 ppm)
-ppm=ma/kg

@)

‘Flan‘rﬁﬁetarda_nts' - [ Noi ] No2 ] No3 T Nod | Detection Limit
B SrotRAtad, BIpREnyI S (0 B B e T g I e o R T,

‘Mon:sbromobiphenyl

Dibrimobiphenyl

Tribgamabiphenyl

Tetribromobiphenyl

Pentabromobiphenyl

Hexibromobiphenyl

Hepiabromobipheny!

Octgoromobiphenyi

Non:abromodiphenyl

Decmbrorr-odlphenL
! afadDiphenylether [PBOES)Y,
Mormabromodlphenyl ether

Dibrsmodiphenyl sther

Trivgomodiphenyl ether

Tetriibromodiphenyl ether

‘Peniabremodiphenyl ether

Hexnbromediphenyl ether

Hepiabromodipheny! éther

Octsbromodiphenyl ether

Nonibromodipheny! ather

Decibromodiphenyl ether

This Test Report Is Issued by the Company subject 10 its General Conditions of Service printed overleaf or altached. Said Conditions are also
av-tilable upon requast or are accussibie at www.sgs.com. Attention |s drawn to the limitations of liabillty, Indemnlficatior and jurisdictional policias
devinaed therein, The results shown In this Test Report refer only to tha sample(s) tested unless otherwise stated and swch sample(s) are retainad
for 30 days only. This Test Report shall not ba reproducad axceptin full, without weltten approval of the Company.

GZCM 138430
565+ 5TC Standards Techricdl Sarvices Go. (14, § 4/F-Block 8Yu Jing Industisl ParkLing Shan Road.Zhu Cun Dong Pu Ares. Tisnne Distiict Guargzhou Chiaa $10860 1 (86-20087169300 | (86-20)87168558  www.sgscsic.com
Suar 2hes Branch Chemicat Leboralery CF N RTERRR M RUBRRTILEAGEE BR:S10660 1(38-20)82183303 1{66-20)62189556 & sps-crinag@sqs.com

I Mamber of SGS Group(0ciiE Générale de Sunvelliance)



Test Report No.: GZSCRO50103329/LP-2  Date: JAN 18, 2005  Page 3 of 4

Flama Retardants No.8 No 9 Detes:tion Limi m
POl dommatadBIpheny ¥ Sniil. tsp?)mg‘
Monebramabiphenyl E——
Dibrc¢ mobiphenyl
Tribrismobiphenyl
Tetrasromobiphenyl .D. .D.
Pentitbromobiphenyt . N.D. N.D.
Hexgaromobiphenyl : N.D. N.D.
Heptibromobiphenyl N.D. | ND.
Octalromobipheny! ‘N.D. N.D.
Nonesromodiphenyl N.D. N.D.
Dacaromodlphanyl N.D. N.D. .D. R
[l Femitatsd DipRanylether (EBDES)T wzmsw D B R TR
Monmmmodlphenyl ether N.D. N.D.
Dibremodiphenyl sther N.D. N.D.

Tribromodiphenyl! ether N.D. N.D.

Tetrearomodiphenyl ether N.D. N.D.
Pentibromodiphenyf ether N.D. | N.D.
Hexzaromodiphenyl ether N.D. N.D.
Heptibromodiphenyl ether N.D. N.D.
Octahromodiphenyl ather N.O. N.D.
Nongbromodipheny! ather N.D. N.D.
Decéibromadiphenyl ether © NL.D. N.D

C mmmmmmmmmmh (JIUIU’IUIU‘IUIUIU"IU'I

Flan'a Retardants v

Monv lbmmobﬂenyl

Dibrémobiphenyl

Tribramobiphenyl

Tetrebromaobiphenyl

Pentabrormobiphenyl

Hexzbromobiphenyl

Hepfabromobiphenyl
Qctaaromabiphenyl

Nonsbromodipheny!

o|ujoolojoin]ololnlE

Deczbromodiphenyl

ARG Bl

WRoly srominated DighEnylethari(P

Monsbromodipheny! ether

Dibrumodiphenyi ether

Tribeymodipheny| ether

Tetrebromodipheny! ether

Pentabromodiphenyl ether

Hexdbromodipheny! ether
-Hepiabromodiphenyl ether
Qctzromodiphenyl éther
Nonsbromodiphenyl éther

o aijenion | oo onfenfon |

Dec:bromodiphanyl ether

Th:s Test Reportis issued by the Company subject to its General Conditions of Service printad cverleaf or attached. Sald Conditions ars also
ave liable upon request or are accesgibie at www.sgs.com, Attention is drawn to the limitations of liability, indemnificatior and jurisdictionat policies
detned therein, The rasults shown in this Tast Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained
for-30 days only. This Tast Report ehall not ba reproduced except in full, without writlen approval of the Company,

GZCM 138444

40F, Block 8, Yu Jing Industrll ParkLing Shan Road,Ziu Cun Deng Pu Ares,Tianhe Districl Guang2hoy Ching 510650 1{86-20)8216R300 f]'88-20)82169555 www.agscsic.com

SGSEITC Slandards Technicai Services Ca.. L.
lﬂF B XIRFASHRUBRERIYAAREEE BBR:510660 1(86-20/42109300 11185-20)82160558 @ sgs-chinadsge.com

Gugnr ‘hou Brarch-Chemical Leboralory.

Mambar of SG8 Group(\ ociéte Génémle de Surveillance)



Test Report No.: GZSCR050103329/LP-2  Date: JAN 18, 2005 Page 4 of 4

Note:-N.D. = Not Detected (< 5 ppm)
- ppm = mgkg -
- Results of this report are copied from test report GZSCRO50100039/LP.

Sample Description:
N3.1 Blue plastic (wire insulation)

N2.2 Orange plastic (wire insulation)
N1.3 Red plastic (wire insulation)
N:.4 Green plastic (wire insulation)
N.S Black plastic (wire insulation)
Ni>.6 Lt-blue plastic (wire insulation)
N2.7 Yellow plastic (wire irsulation)
N'».8 Pink plastic (wire insulation)
N'2,9 Lt-green plastic (wire insulation)
‘N'2.10 Grey plastic (wirs insulation)
N'3.11 White plastic (wire insulation)
N2.12 Purple plastic (wire insulation)
N2.13 Brown plastic (wire insutation)

*** End of Report ***

Thi- Test Report s issued by the Company subject ta its Genaral Conditions of Service printed overleaf or attached. Said Conditlons are also
avariable upon request or are accessible at www.5gs.com. Altantion is drawn to the (imitations of ligbllity, indemnificationiand jurisdictional policies
def 2ed thereir. The results shawr.in this Test Reportrefer only to the sample(s) tested unless otherwlse stated and suith sample(s) are ratalned
for. "0 days only. This Test Rapori shalt not be reproduced exceptin full, without written approval of the Company.

GZCM 185445

SGSC 1C Standards Techmicat Services Co, by, . Block 8,Yu ding tngustiint Paykfing Shan Rood,Zhu Cun Dong P Ates Tianhe Jistrict G uangzhou China 510880 ([88-20)82183300 4('6-20)82183558  www.agscsic.com

Guang: hou Branch. Chemwdl Labarataty

SR A RTRRBHNRIEEKR T A/AHOR 85510660 L{BE-2002168300 {@-20182989558 o sgr-chinagsgs.com
l Membsr of SGS Group(Shiciétd Générale de Surwailiance)

e
o ‘.



- GUAN TING DOU INDUSTRIAL ESTATE PEOPLE'S

V

Test Report

No. 20181217EC ‘Date : Mar 29 2005 Page 1 of 2

CAI SHENG COMPUTER ACCESSORIES LTD
DONG GUAN CITY FENG GANG TOWN

Report on the submitted sample said

SGS Job No.

SGS Ref. No.

Sample Receiving Date
Testing Period

1722597
SZECO050303716EC-2.1
MAR 16 2005

MAR 17-26 2005

To determine the Cadmium Content in the submitted sample.

Test Requested 1)
2) To determine the Lead Content on the submitted sample.
3) To determine the Mercury Content on the submitted sample.
4) To determine the Hexavalent Chromium Content on the submitted samp'e.
5y Determinaticn cf PEBs (polybrominated biphenyls), PECEs (Pelybroming: =
cichenylethers) of the submitted sample.
ToatMathed 1 Withroference to EC EN1122:2CC1 Mzthod B anzlysis was parfermed &
Incuctively Coupiec Argen Plasma-Atomic Emission Spechicmieliy (-
AES).
2)  As specified in EPA Method 30508,
Analysis was performed by Inductively Coupled Argon Plasma-Atomic
Emission Spectrometry (ICP-AES).
3) As specified in EPA Method 3052.
Analysis was performmed by Inductively Coupled Argon Plasma-Atomic
Emission Spectrometry (ICP-AES).
4)  As specified in EPA Method 3060A & 71S86A.
The samples were aikaline digested by using EPA Method 3080A, and then
analyzed by using Cclorimetric method 7196A.
5)  With reference to SGS in-house method. Analysis was performed by GC/MS
Test Results . 1-5) Please refer to next page.

Signed for and on behalf of

SGE Hong Keng Lid

/

.

Lee Fung MeiAiranda
Senior Manager

This Tes! Report is issued by the Company subject to its General Conditions of Service printed overieal. Attention is drawn 1o the limitalions of liability,
indemnilication and jurisdictional issues defined tharein. The results shown in this test repail rafer only to the sample(s) tesled unless otherwise stated.

This Test Report canno! be reproduced, except in full, withcut pricr written permission of the Campany.

H11685479



Test Report

Test Resulls

Element

1) Cadmium (Cd)

2) Lead (Pb)

3) Mercury (Hg)

4) Hexavalent Chromium (Cr D!

(Results shown are of the total weight of sarhples)

Note : < = Less than

No. 2018121/EC

. Date : Mar 29 2005

_B'Iack Plastic
T <2ppm

3 ppm

<2 ppm
< 2 ppm

r

&,

ppm = mg/kg
)
Flame Retardants Black Plastic Detection Limit
| Polybrominated Biphenyls (PBBs) -— -
Monobromobipheny! ND 5 ppm
Dibromobiphenyl ND 5 ppm
| Tribromobiphenyi ND 5 ppm
Tetrabromobiphienyl ND 5 ppm
Pentabromobiphenyl ND 5 ppm
Hexabromobiphenyi ND 5 ppm
Heptabromobiphenyl ND 5 ppm
Octabromobiphenyl ND 5 ppm
Nonabromobiphenyl ND 5 ppm
Decabromobipheny! ND S ppm
Polybrominated Diphenylethers (PBDES) - -
Monobromodipheny) ether ND 5 ppm
Dibromodipheny! ether ND S ppm
Tribromodiphenyl ether ND 5 ppm
Tetrabromodiphenyl ether ND 5 ppm
Pentabromodiphenyl ether ND 5 ppm
Hexabromodipheny! ether ND 5 ppm
. Heptabromodipheny! ether ND S ppm
Octabromodiphenyl ether ND 5 ppm
Nonabromodiphenyl ether ND 5 ppm
Decabromodiphenyl ether ND 5 ppm

Note: ND = Not Detected

Non-detected is lower than detection limit value.

.

*** End of Report ***

(/' vﬁ &’p

'e L:“ ": i

10050509

G,

Page 2 of 2

g

This Test Report is issued by the Company subject 1o its General Conditions of Service printed overieaf. Anen{ rawmhons of liability,

indemnification and jurisdictional issues defined therein. The results shown in this test report refer only 1o the sample(syT&

This Test Report cannot be reproduced, except in full, without prior written permission of the Company.

unless olherbvnse slaled.

H11695478

SG6S Hong Keng Lid. ] 5/F - 8/F & 28/F - 29/F, Metropole Square, 2 On Yiu Street, Siu Lek Yuen, Stiatin, N.T, Hong Keng. t (852) 2334 4481 f (852) 2764 3126  www.hi_sgs.com
[ e .




Test Report No .2017879/EC Date: Mar 25 2005 Page.1of 1

CAI SHENG COMPUTER ACCESSORIES LTD.
DONGGUAN CITY FENG GANG TOWN

GUAN TING DOU INDUSTRIAL

ESTATE PEOPLE'S REPUBLIC OF CHINA.

Report on the submitted sample said to be £ g R

SGS Job No. : "1722599

SGS Ref. No. : SZECO050303716EC-2.2

Sample Receiving Date : MAR 16 2005

Testing Period : MAR 17-MAR 24 2005

Test Requested o1 To determine the Cadmium content in the submitted sample.

To determine the Lead content in the submitted sample.

N
—_— =

3 To determine the Mercury content in the submitted sample.
4 To determine the Hexavalent Chromium content on the submitted sample.
Test Method :1-3) In-House Method. The sample was digested by acid.

Analysis was performed by Inductively Coupled Argon Plasma - Atomic.
Emission Spectrometry (ICP-AES) or Atomic Absorption Spectrometry.

4) As specified in EPA Method 3060A & 7195A.
The sample was alkaline digested by using EPA Method 3060A, and then
analyzed by using Colorimetric method 7196A.

Test Results : Element Silvery Metal
1) Cadmium (Cd) Content <2ppm
2) Lead (Pb)Content <2 ppm
3) Mercury (Hg) Content <2ppm
4) Hexavalent Chromium (Cr 6*) Content <2ppm

(Results shown are of the total weight of samples)
Notes . <= Lessthan

ppm = ma/kg

Signed for and on behalf of
SGS Hong Kong Ltd.

i

r/, Lee Fung/Mei, Miranda ¢
W

Senior Manager

*** End of Report ***

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitations of liability,
indemnification and jurisdictional issues defined therein. The results shown in this test report refer only to the sample(s) tested unless otherwise stated.
This Test Report cannot be reproduced, except in full, without prior written permission of the Company.

H11693142

SGS Hong Kong Ltd. | 5/F-8/F & 28/F -29/F., Metropole Square, 2 On Yiu Street, Siu Lek Yuen, Shatin,N.T., Hong Kong. t (852) 2334 4481 { (85227643126 www.hk.sgs.com
T

Member of the SGS Group (SGS SA)




Test Report No .2016801/EC Date: Mar 25 2005 Page 1of 1

CAlI SHENG COMPUTER ACCESSORIES LTD.
DONGGUAN CITY FENG GANG TOWN

GUAN TING DOU INDUSTRIAL

ESTATE PEOPLE'S REPUBLIC OF CHINA.

Report on the submitted sample said to be B2

SGS Job No. : 1722599

SGS Ref. No. : SZECO050303716EC-2.2
Sample Receiving Date : MAR 16 2005

Testing Period : MAR 17-MAR 24 2005

) To determine the Cadmium content in the submitted sample.
) To determine the Lead contentin the submitted sample.

3) To determine the Mercury content in the submitted sample.
) To determine the Hexavalent Chromium content on the submitted sample.

Test Requested

Test Method :1-3) In-House Method. The sample was digested by acid.
Analysis was performed by Inductively Coupled Argon Plasma - Atomic.
Emission Spectrometry (ICP-AES) or Atomic Ahsorption Spectrametry.
4) As specified in EPA Method 3060A & 7196A.
The sample was alkaline digested by using EPA Method 3060A, and then
analyzed by using Colorimetric method 7196A.

Test Results : Element Golden Metal
1)  Cadmium (Cd) Content <2ppm
2) Lead (Pb) Content <2 ppm
3) Mercury (Hg) Content <2ppm
4) Hexavalent Chromium (Cr®") Content <2ppm

(Results shown are of the total weight of samples)
Notes : <= Lessthan

ppm = mg/kg

Signed for and on behalf of
SGS Hong Kong Ltd.

'Senior Marfager

\}).ee Fung Mei,

*** End of Report ***

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitations of fiability,
indemnification and jurisdictional issues defined therein. The results shown in this test report refer only to the sample(s) tested unless otherwise stated.
This Test Report cannot be reproduced, except in full, without prior written permission of the Company. )

H11693144

SGS Hong Kong Lid. 5/F 8/F & 28/F - 29/F. Metropole Square, 2 On Yiu Street, Siu Lek Yuen, Shatin N.T. Hong Kong. { (852) 2334 4481 f(852)27643126 www.hk sgs.com

Member ol the SGS Group (SGS SA)




Test Report No. 2022461/EC Date : May 18 2005 Page 1 of 2

HUISHENG PLASTICS (SHENZHEN) CO., LTD.
NO. 2 NINETY-NINE INDUSTRIAL AREA, MINZHU VILLAGE,
SHAJING TOWN, BAO AN DISTRICT OF SHENZHEN,

Report on the submitted sample said to be BLACK PLASTIC GRAINS .

SGS Job No. : 1760778

SGS Ref. No. : SZECO050507645EC

Supplier/Manufacturer ; HUISHENG

Sample Receiving Date . MAY 10 2005

Testing Period : MAY 10 - 17 2005

Test Requested : 1)  To determine the Cadmium Content in the submitted sample.

2) To determine the Lead Content on the submitted sample.

3) To determine the Mercury Content on the submitted sample.

4) To determine the Hexavalent Chromium Content on the submitted sample

9) Determination of PBBs (polybrominated biphenyls), PBDEs (Polybrominated
diphenylethers) of the submitted sample.

Test Method 1) With reference to BS EN 1122:2001, Method B, analysis was performed by
Inductively Coupled Argon Plasma-Atomic Emission Spectrometry (ICP-
AES).

2)  As specified in EPA Method 3050B.
Analysis was performed by Inductively Coupled Argon Plasma-Atomic
Emission Spectrometry (ICP-AES).

3) As specified in EPA Method 3052.
Analysis was performed by Inductively Coupled Argon Plasma-Atomic
Emission Spectrometry (ICP-AES).

4)  As specified in EPA Method 3060A & 7196A.
The samples were alkaline digested by using EPA Method 3060A, and then
analyzed by using Colorimetric method 7196A.

2) With reference to SGS in-house method. Analysis was performed by GC/MS.

Test Results . 1-5) Please referto next page.

Signed for and on behalf of
SGS Hong Kong Ltd

Lee Fung Mei, Miranda
?i[[U!Seninr Manager
(N

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limilations of liability,
indemnification and jurisdictional issues defined therein. The results shown in this test report refer anly to the sample(s) tested unless otherwise stated.
This Test Report cannot be reproduced, except in full, without prior written permission of the Company.

H11875129

O/F - 8/F & 28/F - 29/F, Metropale Square, 7 On Yiu Street, Siu Lek Yuen, Shatin, N.T., Hong Kong. t (852) 2334 4481 f(852) 2764 3126 www.hk.sgs.com

Member of the SGS Group (SGS SA)
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Test Report

Test Results

Element

1) Cadmium (Cd)

2) Lead (Pb)

3) Mercury (Hg)

4) Hexavalent Chromium (Cr ®")

(Results shown are of the total weight of samples)

No. 2022461/EC

Date : May 18 2005

Black Plastic Pellet
< 2 ppm
6 ppm
< 2 ppm
< 2 ppm

Page 2 of 2

Note : <= Lessthan

ppm = mg/kg
9)
Flame Retardants Black Plastic Pellet Detection Limit
Polybrominated Biphenyls (PBBs) — ===
Monobromobiphenyl ND 5 ppm
Dibromobiphenyl ND 5 ppm
Tribromobiphenyl ND 5 ppm
Tetrabromobiphenyl ND 5 ppm
Pentabromobiphenyl ND 5 ppm
Hexabromobiphenyl ND 5 ppm
Heptabromobiphenyl ND 5 ppm
Octabromobiphenyl ND 5 ppm
Nonabromobiphenyl ND S ppm
Decabromobiphenyl ND 5 ppm
Polybrominated Diphenylethers (PBDES) — -
Monobromodiphenyl ether ND S ppm
Dibromodiphenyl ether ND 9 ppm
Tribromodiphenyl ether ND S ppm
Tetrabromodiphenyl ether ND 5 ppm
Pentabromodiphenyl ether ND 5 ppm
Hexabromodiphenyl ether ND 5 ppm
Heptabromodiphenyl ether ND 5 ppm
Octabromodiphenyl ether ND 5 ppm
Nonabromodiphenyl ether ND 5 ppm
Decabromodiphenyl ether ND 5 ppm

Note: ND = Not Detected

Non-detected is lower than detection limit value.

=+ End of Report ***

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf. Altention is drawn to the limitations Iﬂf liability,
indemnification and jurisdictional issues defined therein. The results shown in this test report refer only to the sample(s) tested unless otherwise stated.
This Test Report cannot be reproduced, except in full, without prior written permission of the Company.
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